Ohio Water Environment Association
Volume 95:1 | Issue 1 2022

uckeye
ulletin

“READ ABOUT TIFFl
L T

s |

=

>



CLOGGED PUMPS?

Tackle wipes and large debris with these
solutions from USABlueBook!

FOR SMALLER APPLICATIONS
AND LIFT STATIONS Sestonrs

Goulds GFK and GFV Series
Sewage Pumps

= Non-clog impellers handle
wipes and 2" solids

FlowRake
Rag Catchers

= Catch and retain
flushables

HGDUL o

e | .| EXCLUSIVE]
a xylam bran .'-:"‘. :‘-’ ™o , {@‘I"“‘

Loy 1 2R

FOR LARGE MUNICIPAL
LIFT STATIONS

Deming Demersible
Chopper Pumps

= Slice the most troublesome
solids into small pieces

StationGuard Manual

Bar Screens OPERATOR

= Capture damaging wipes DESIGNED

and debris

DEMING'

GET PRODUCT DETAILS AT
[...]
implementing
environmental
DNA (eDNA)
methodology

for improving
biological
assessments. His enthusiasm for innovation
and biodiversity is contagious—he is always
searching for new ways to assess biological
communities through a collaborative
approach.

Nate has a masters from the University of
Texas where he aided in unionid freshwater
mussel conservation by studying the
interaction between host fish and unionid
mussel larvae. Nate obtained his PhD from the
University of Toledo, where he developed eDNA
methods for the early detection of invasive
dreissenids (zebra and quagga mussels)

and implemented eDNA metabarcoding

for the description of entire aquatic
macroinvertebrate communities.

When Nate is not working, he enjoys walks with
his two dogs—a husky named Yeti and a lab
mix named Miggy.

www.ohiowea.org

We believe communities can make
a profound impact

towards improving our climate

and creating a better environment
for their citizens.

N W

77/7?@@“1@ -
SMITH IR

ENVIRONMENTAL
[=] g [=]

CONTACT PAUL MATRKA
H * PAUL@GO-SMITH.COM 1211 Chesapeake Ave.
E - (614) 507-4884 Columbus, OH 43212

GO-SMITH.COM

in

LET’S BUILD SOMETHING DIFFERENT
\

//_\



Plant Profile

Tiffin Water Pollution Control Center

by Maria DeLuca, P.E., AECOM

Reviewed by Caitlin Ruza, P.E., AECOM,; Brian Benedict, AECOM; Kevin Hughes, City of
Tiffin; Matthew Noelker, P.E., Peterson Construction Co.

Background
Overview

The Tiffin Water Pollution Control Center (WPCC,
Plant) is located along the banks of the Sandusky River
on the northern edge of the City of Tiffin, Ohio (City). The
WPCC has an average dry weather flow of 4.0 MGD and
serves a population of 17,963 (2010 Census) from the City
of Tiffinand surrounding areas including several industrial
dischargers. The City’s collection system consists of areas
of combined and separate sanitary sewers. As a result,
during wet weather events, the WPCC and collection
system receive high peak flows which historically caused
bypassing and combined sewer overflows (CSOs).

The Tiffin WPCC was originally constructed and
commissioned in 1956 and modified in 1968 and again
in 1988. In 1968, the plant was upgraded to include
secondary biological treatment with the addition of
aeration tanks and final settling tanks. In 1988, the
screening and grit systems were modified and the raw
sewage pumping capacity was increased to reduce the
amount of bypasses during wet weather. The storm water
chlorine contact tank was also added in 1988. In 2015,
the City completed upgrades to the headworks and
aeration tank controls and equipment to allow for storm
mode operation. The plant was recently upgraded in 2021
to increase the WPCC wet weather capacity from 6 MGD
to 13 MGD as part of the City’s overall Long Term Control
Plan Update (LTCP) program.

LTCP Update

As a CSO community, in 2006, the City submitted a
LTCP in accordance with the requirements of the Ohio
EPA National Pollutant Discharge Elimination System
(NPDES) Permit to eliminate CSOs by performing

40

sewer separation projects throughout the City. The City
began work on the separation projects; however, the
cost of some projects escalated to nearly 150% of the
original estimate. Additionally, all of the CSOs that were
closed post-separation eventually had to be re-opened
due to basement backups that continued to occur after
completion of the separation work in these basins.

The City completed and submitted a LTCP Update
after it was determined that implementation of the
original LTCP was unaffordable and separation projects
were unsuccessful at eliminating CSOs and basement
backups. Several system-wide CSO control technologies
were evaluated including conveyance upgrades, inflow
reduction, storage, high-rate treatment and WPCC
improvements. Technologies were screened, selected
and evaluated for site suitability, efficiency in addressing
issues, cost, feasibility, and non-monetary factors. At the
WPCC, the existing condition of each process unit was
evaluated to determine the useful life of operation and
to identify bottlenecks that existed at the WPCC. Ohio
EPA approved the LTCP Update in 2017 and the City has
been making substantial progress in completing projects
in the new plan. The overall LTCP Update consists of
a three-phased approach over the course of a 23 year
schedule and has an estimated cost of $82.4 Million. To
date, the City has completed several early action projects
including a 36 inch downtown interceptor sewer project
and updates to headworks and aeration tank controls and
equipment in addition to the WPCC Upgrades.

In 2015, improvements were made to the headworks
and the aeration basins at the WPCC which were
completed as Early Action Projects under the City’s LTCP
Update. These modifications included replacement of

Buckeye Bulletin - Issue 1 | 2022



Plant Profile

1 Influent channel 6 Anaerobic tank 10 RAS pump station

2 Grit building 7 Blower building Tla UV & post aeration building

3 Main administration building 8 Aeration tanks b  Post aeration tank

4 Lab building 9a  Final settling tanks splitter box | 12 Electrical building

5a Eg(nory settling tanks splitter | g, Fing settling tanks nos. 1-3 13a  Chlorine building (Repurposed)
5b  Primary settling tanks 9c¢  Final settling tank no. 4 13b ?Z%Z%gg:%g;e contact tank

5¢  Sludge pump building 9d  Scum pit 14a Anacerobic digesters

the coarse screens with fine screens at the headworks
and installation of fine bubble diffusers and additional
improvements at the aeration tanks.

The City's LTCP Update implementation schedule also
includes a $13.6 Million WPCC Improvements Project
to upgrade the WPCC's wet weather capacity from 6
MGD to 13 MGD. These upgrades were selected for the

www.ohiowea.org

14b  Digester control building

LTCP Update based on feasibility and estimated costs of
implementation and capture performance demonstrated
in the hydraulic modeling.

LTCP Update WPCC Improvements

The WPCC Upgrades planning phase began in March
2017 to evaluate several different technologies to meet
or exceed the City's NPDES Permit phosphorous and

41



Plant Profile

nutrient discharge limits. Biological nutrient removal
upgrades included a new anaerobic tank for biological
phosphorus removal with a replacement ferrous chloride
feed system as backup. Other upgrades included a new
final settling tank, UV disinfection, post aeration, final
settling tanks splitter box, rehabilitation of three existing
final settling tanks, aeration improvements, rehabilitation
of two primary settling tanks, influent pumping
upgrades, a new RAS pump station, and elimination of
the intermediate settled sewage lift station. Design was
completed in 2019 and construction began in Spring of
2020 with final completion in 2021. AECOM and the City
worked with Ohio EPA to secure $14 Million in 0% loans
through the WPCLF CSO Discount program.

A detailed description of treatment processes and
2021 upgrades at the WPCC are provided below. The
2015 headworks and aeration tank improvements are
also included in the process descriptions.

Treatment Processes
Influent Screening and Pumping

Influent wastewater flows by gravity from a 36-inch
influent sewer into a splitter box before entering the
grit building. The grit building houses two mechanical
screens which are designed to meet the EPA biosolids
disposal regulations requiring less than 5/8” screening
for land-application. Two (2) grit channels provide
conventional unaerated settling and bucket and chain
collection mechanisms.

The Duperon raked bar screens have '4” openings and
were sized to maximize flow in the existing 3-foot wide
channels while not significantly impairing the existing
grit removal system. Each screen is sized for a maximum
capacity of 13 MGD assuming 25% blinding. Solids
and other debris retained on the screen are lifted from
the screening channel and deposited into the SPIRAC
screenings compactor inlet hopper. From the inlet
hopper, the solids are conveyed by a screw press which
separates soft organics from undesirable solids through
the Duperon washer/compactor spray wash system.

42

The undesirable solids are compacted, dewatered, and
discharged into a dumpster. Solids in the dumpster are
transported off-site for landfill disposal and the organics
and wash water are returned to the screening channel.

Fig 1. Duperon raked bar screen washer/compactor

Next, flow enters the influent pump station which
consists of four (4) pumps that convey screened
wastewater to the primary settling tanks splitter box. The
influent pump station is capable of pumping 13.0 MGD
with the largest pump out of service. The influent pumps
are Gorman Rupp self-priming centrifugal pumps with
VED control that discharge to a common 20-inch header.

Primary Settling

Screened influent wastewater is then pumped to the
primary settling tanks splitter box which splits flows
between primary settling tanks no. 1 and 2 (east and west,
respectively). The primary settling tanks are center-feed,
peripheral outlet with Walker Process Equipment plow
blade sludge collection mechanisms.

Each settling tank is equipped with skimmers that
collect and direct floating material into the scum trough.
Primary effluent flows to the anaerobic tank.

During the 2021 WPCC improvements, the primary
settling tanks underwent major modifications including
replacement of internal sludge collection equipment and
raising of exterior walls to facilitate gravity flow through

Buckeye Bulletin - Issue 1 | 2022



Plant Profile

the remainder of the WPCC. This allowed the settled
sewage pumps at the downstream aeration tanks to be
removed. Following the 2021 modifications, the hydraulic
profile downstream of the Influent Pumps is controlled
by open channel hydraulics and weir structures.

Figure 2 shows the west primary settling tank with
raised walls complete in comparison to the east primary
settling tank with its original walls.

Fig 2. West primary settling tank raised walls complete

Biological Phosphorus and Nitrogen
Removal

The WPCC is classified as a five-stage Bardenpho
activated sludge process and consists of an anaerobic
zone installed ahead of the aerobic zone to favor the
growth of phosphorus-removing bacteria for enhanced
biological phosphorus removal (BPR).

Primary effluent is typically conveyed to the anaerobic
tank for BPR. The tank is equipped with an AquaDDM
floating mixer to maintain biological suspension of mixed
liquor suspended solids without the introduction of air.

The aeration tanks consist of a total volume of 1.06 MG
and are comprised of (3) tanks, each with one (1) anoxic
zone and one (1) oxic zone. Each of the anoxic zones are
equipped with both OTT Magnum silicone fine bubble

www.ohiowea.org

diffusers and a Pulsed Hydraulics Inc. coarse bubble
pulsed air mixing system and therefore are considered
‘swing” zones with dual capability to provide aerobic or
anoxic conditions. The pulsed air system is designed to
provide mixing without the introduction of oxygen when
operating in anoxic conditions. Oxic zones are equipped
with fine bubble diffuser skids. Two submersible KSB
internal recycle pumps are also provided to recycle mixed
liquor from the last aerobic zone to the first anoxic zone

in the upstream tank.

To prevent wash-out of solids, the aeration tanks
are designed to operate in step feed mode during high
influent flow conditions when organic loading is typically
low. Several process air valves are electric modulating
and can be controlled automatically by the plant SCADA
system in tandem with DO sensors. Similarly, several
influent flow control gates have been motorized for
automatic operation.

Fig 3. Aeration tanks with OTT Magnum fine bubble
diffusers

Additionally, the WPCC is equipped with a ferrous
chloride feed system which can provide chemical
phosphorus removal in the event that the biological
phosphorus removal processes (anaerobic tank and
aeration tanks) are taken offline or are insufficient to meet
total phosphorus effluent limits. The replacement ferrous

43



Plant Profile

chloride system was installed during the 2021 upgrades.

Final Settling

Mixed liquor is conveyed to the final settling tanks
splitter box which directs flows to final settling tank nos. 1
through 4 through a dedicated weir gate. Each of the three
(3) smaller settling tanks are 50 feet in diameter and are
equipped with Walker Process Equipment spiral type
rake arms to collect settled sludge. Final settling tank no. 4
(80 feet in diameter) was added during the 2021 upgrades
and is equipped with Walker Process Equipment suction
header style sludge collection. Skimmers convey floating
material outward into the scum trough, where scum flows
by gravity to a dedicated scum pit. Secondary effluent
flows to the UV and Post Aeration Building. Stamford
baffles are installed in all final settling tank to aid in solids
settling.

Fig 4. Final splitter tank no. 4

Return Activated Sludge (RAS) from each of the final
settling tank is conveyed to the RAS pump station. During
the 2021 upgrades, the existing RAS pump station was
demolished and a new building was constructed to house
four (4) new Gorman Rupp self-priming centrifugal
pumps with VFD control. One (1) pump is dedicated to
each final settling tank with a dedicated flowmeter for
optimum RAS control. The RAS pumps are used for RAS
and WAS pumping as well as tank draining. The plant
also has the ability to direct RAS to the anaerobic tank or
aeration tanks during step feed operations. WAS can be

44

directed to the primary settling tank splitter box for co-

settling in the primary settling tanks or to the digesters.

Fig 5. RAS pump station

Disinfection and Post-Aeration

Secondary effluent enters the UV and post aeration
building through a 36-inch pipe. Prior to the 2021
upgrades, the plant utilized chlorine for disinfection
and a new building was constructed for the UV and post
aeration processes. The new UV disinfection system
is a Trojan Signa UV System and consists of a 4-ft wide
channel with two (2) UV banks, sixteen (16) lamps per
bank and a channel bypass.

Fig 6. Trojan UV disinfection system

Buckeye Bulletin - Issue 1 | 2022



Plant Profile

Disinfected effluent flows into the post-aeration tank
over a series of finger weirs and is aerated with OTT
Magnum fine bubble diffusers. The plant’s non-potable
water system is also housed in the UV and post aeration
building and draws disinfected effluent from the UV
effluent channel for conveyance throughout the plant
and for tank cleaning.

Effluent

During the 2021 Upgrades, a new outfall was
constructed that conveys aerated effluent flows through
a 36-in effluent pipe to the Sandusky River. System
hydraulics were developed to allow gravity discharge to
the river at a peak flow of 13 MGD when the river level at
the WPCC outfall is equivalent to or less than the 100-yr
flood elevation (717 feet NAVD88).

Performance

The LTCPWPCCUpgradeswere proventobe successful
as supported by plant nutrient discharge data. Effluent
total phosphorus (TP) data following commissioning of
the anaerobic tank shows TP values consistently below
the average monthly NPDES limit of 1.5 mg/L while
using 35% less ferrous chloride coagulant, proving high
performance of the biological phosphorus removal
system (Aeration tanks) as a stand-alone phosphorus
treatment process. Average monthly effluent TP data is

summarized below.
Date WWTP Effluent TP (mg/L)
1/2021 0.45
2/2021 0.40
3/2021 0.46
4/2021 0.48
5/2021 0.56
6/2021 0.57
7/2021 0.22
8/2021 0.49

9/2021 0.52
10/2021 | 0.67

www.ohiowea.org

Maintain system performance
even when main power is out.

Do you see power quality issues such as:

- Generator instability

- Sensitive electronics malfunctioning
- Circuit breakers randomly tripping

- Fuses blowing unexpectedly

- Motors running hot

- Distribution transformers overheating

It could be your Variable Frequency Drives (VFDs) .

industry-specific controls are critical to
- successfully maintaining an effective
.~ pumping system. VFDs play a significant
1 " rolein these applications but some VFD
 technologies could be affecting your
process and plant adversely.

System reliability, pump efficiency and
i Y y, pump y

- ABB can help with an Ultra-Low
Harmonic VFD solution.

Who you choose matters.

Discover more at campaign.abb.com,/ULH

o
é
BL ANDERSON A



Wastewater * Drinking Water * Stormwater ‘ I‘ I E S S I E R
Environmental ¢ Electrical/Controls

ENGINEERING

LOOKING TO JOIN
OUR OHIO TEAM?

WE OFFER:

flexible work hours

hybrid office schedule
competitive salary

half-day Fridays in the summer
new office space with modern
amenities

education reimbursement

and much more!

Contact Jen Landis:
JenniferL@wesslerengineering.com
www.wesslerengineering.com

Ssentryc

Always on, Quality monitoring

Are biological imbalances causing you effluent issues?

e

Biological upset ?
Toxicity ?
Treatment performance issues ?

Track treatment performance in real-time to help you
make informed decisions.

Find out how we saved a client over $75,000 through optimization *
of their biological treatment facility.

sentrywatertech.com

PELTON

NMENTAL www.peltonenv.com  440-838-1221




WEF Headquarters

Striving for Equity at the Source

Water workforce builds visibly solid communities

by Mariah Walters Orose

Originally appeared in the December 2021 issue of Water Environment & Technology magazine. Reprinted with per-
mission from the Water Environment Federation. All rights reserved.

Changing the water community begins with strong,
diverse leaders. In the WEFTEC Live Studio, Laura
Schwartz explored the personal side of water by looking at
how top leaders’ experiences mold the community. Several
water sector leaders sounded off about their experiences.

Leadership Playbook

Kari Steele, Commissioner at the Metropolitan Water
Reclamation District of Greater Chicago (MWRD)
expressed how a persons journey influences their
leadership style. She began her career at the Jardine
Water Purification Plant in Chicago as a water chemist
and MWRD as a water sampler and lab technician. That
experience shapes how she leads people today.

“I'relate to my staff Steele said. “I know how it is to feel
like you're unheard or no one really cares about what you
have going on at home.”

David Gadis, CEO and General Manager of DC Water,
also shared how lived experience affects leadership. He
noted he is a third-generation water worker, and he has
seen many changes firsthand.

“My grandfather started in the business in 1932. My dad
started in the business in 1962, and I started in the business
in 1999," he said. “My father, when he returned from work
on a day-to-day basis, he was dirty and had mud and all
kinds of things on him. It was because they didn’t have a
locker room for him to go to. It was whites only. That was
the era I grew up in”

Now, Gadis is in a roll to effect significant change.

www.ohiowea.org

“One of the first things I did when I came to DC Water was
I created aleadership team thatlooked like the community,
that looked like our employees,” Gadis said. “We're in
Washington, D.C., formerly known as “The Chocolate City,
and 75% our employees are people of color. To have an
executive team that is all white males — that’s not the way

it should work”

His actions to have leadership reflect the workforce and
community served, he said, are where diversity, equity,

and inclusion start.
“My job is to level the playing field,” he said.

Gadis has instituted aleadership culture around his own
set of three P’s: people, place, and pay. He said he aims to
match skills and talent among his people, provide a place

they want to come to, and pay everyone similarly.

Passion and Participation
Angela Charles, Director of Charlotte Water (North

Carolina), shared another key attribute: Passion.

“You have to be passionate about what you do,” Charles
said. “The water industry is just so wide, and there’s so
many different careers. That's why I always tell new folks: